SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CH11 2462MHz

Level (dBm) Date: 2025-05-20 Level (dBm) Date: 2025-05-20
1
138 138
2.5 25
ELY FCCCLASS B_PK_BE 188 FCCCLASSBICON
A
Peak
6.5 575
838 38
1002462 2465, 2467. 2469.2471. 2473, 2475. 2477, 2479.2461. 2463, 2485, 2457.2409.2491.2493.2495. 2497, 2500 1000 1300. 1500, 4700,  1%00.  2100. 2300 500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-20 Level (dBm) Date: 2025-05-20
138 138
25 25
8.8 188
354 FCC CLASS B |AVG BE 250 FCC CLASS B(AVG) [ CON
Avg . 519 51 3_,._.~_.4-—~—‘L——/
675 515
839 238
1003462 2465. 2467. 2469.2471. 2473, 2475. 2477, 2479.2461. 2463, 2485. 2487.2469.2491.2493.2495. 2497, 2500 1%%000 1300. 1500, 1700, 1%00.  2100. 2300 500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:1.500KHz - RBW-1000.000KHz VBW:1.500KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D16 of D43




swanronas. FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 26/0 CH01 2412MHz

ogLevel @Bm) Date: 2025.05-21 glevel (@Bm) Date: 2025.05-21
1
13 138
2.5 25
-18.8 188 FCCCLASS B ICON
1
35, 350
Ly
Peak 613 513
6.5 7.5
838 38
1002310 2320 2340. 2360, 2380. 2400, 2415 1001000 300.  1500. 4700  1900.  2100.  2300.  2500.  2700. 3000
Frequency (WHz) Frequency (MHz)
Site THOSHY' Site = THOSHY
Condition :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW3000.000KHz
Detector Peak Detector - Peak
gLevel (dBm) Date: 2025.05-21 gLevel (dBm) Date: 2025-05-21
133 138 1
2.5 25
188 188
350 350 | FCC CLASS B(AVG) |CON
I
Avg . 751.3WW 513
e
6.5 7.5
838 238
1002310 2320 2340, 2360, 2380, 2400, 2415 1001000 1300, 1500, 1700.  1900.  2100.  2300.  2500.  2700. 3000
Frequency (WHz) Frequency (MHz)
Site THOSHY' Site = THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2.200KHz - RBW:1000.000KHz VBW:2.200KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868 Page Number : D17 of D43
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/4 CH06 2437MHz - L

Level (dBm) Date: 2025.05-21 Level (dBm) Date: 2025-05-21

138 138

2.5 25
ELY 188 FCCCLASSBICON
350 + 350

Peak 3 jL
o

6.5 575

838 38

0033102320, 2340, 2360, 2380 2400 2420. 2440, 24 1000 1300, 1500. 4700,  1900.  2100.  2300.  2500.  2700. 3000

Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21

138 138

25 25

8.8 188

354 250 FCC CLASS-B(AVG) | CON

Avg. B B e —

0033102320

Site
Condition

Detector

2340, 2360, 2380.
Frequency (MHz)
THOSHY

FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2.200KHz

Peak

24

100. 2420, 2440, 24

" SW_A“L"J,A/ \\JLr
-67.5}

838
%1000 1300 1500.  1700.  1900.  2100.  2300.  2500. 2700, 3000
Frequency (MHz)
Site - THOS-HY
Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
- RBW:1000.000KHz VBW:2.200KHz
Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D18 of D43



swanronas. FCC RADIO TEST REPORT

Report No

. : FR550509B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 26/4 CH06 2437MHz - R
1 CSE Fundamental
Level (dBm) Date: 20250521
139
25
123 £CCCLASS B_PK_BE
350
Peak Left Blank
575
33
1002430 2440 2450, 2 70, 2480 2450 2500
Frequency (MHz)
Site THOS-HY
Condition < FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000-000KHz VBW:3000.000KHz
Detector  Peak
Lovel (dBm) Date: 20250521
139
25
183
354 FCC CLASSB_AVG_BE
Avg. Left Blank
575
.
005430 2040 245 250, 2470, 2480 2490 2500
Frequency (MHz)
Site THOSHY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORZONTAL
RBW:1000-000KHz VBW:2.200KHz
Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D19 of D43




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
2.5 25
ELY FCCCLASS B PK_BE 188 FCCCLASSBICON
350 -350) "MJ
SRV R
Peak 513
6.5 575
838 38
1002460 2463.2465.2467.2469.2471.2473.2475.24 77 2479, 2431 2463.2485.2481 2439, 2491.2493.2495.2497. 2500 1000 1300. 1500, 4700,  1%00.  2100. 2300 500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
25 25
8.8 188
354 FCCCLASS B AVG BE 250 FCC CLASS B(AVG) [ CON
Avg. T
675 515
839 238
1003460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481 2453.2485.2457.2489.2491.2493.2495.2497. 2500 1%%000 1300. 1500, 1700, 1%00.  2100. 2300 500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:2.200KHz - RBW-1000.000KHz VBW:2.200KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D20 of D43




swanronas. FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 52/37 CHO1 2412MHz

qLevel (dBm) Date: 2025-05-21 apLevel (dBm) Date: 20250521
1
13 138
2.5 25
-18.8 188 FCCCLASS B ICON
T
35, 350
had - e
Peak 3 P
6.5 7.5
838 38
1002310 2320 2340. 2360, 2380. 2400, 2415 1001000 300.  1500. 4700  1900.  2100.  2300.  2500.  2700. 3000
Frequency (WHz) Frequency (MHz)
Site THOSHY' Site = THOSHY
Condition :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW3000.000KHz
Detector Peak Detector - Peak
gLevel (dBm) Date: 2025.05-21 gLevel (dBm) Date: 2025-05-21
138 138 +
2.5 25
188 188
359 359 FCC CLASS-B(AVG) | CON
1
Avg . 513 51 Sw’__,‘__/\,w“..‘»—-'J
6.5 7.5
838 238
1002310 2320 2340, 2360, 2380, 2400, 2415 1001000 1300, 1500, 1700.  1900.  2100.  2300.  2500.  2700. 3000
Frequency (WHz) Frequency (MHz)
Site THOSHY' Site = THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2.400KHz - RBW:1000.000KHz VBW:2 400KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868 Page Number : D21 of D43
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - L

Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
2.5 25
ELY 188 FCCCLASSBICON
350 i 350
Peak 513 M 513
6.5 575
838 38
0033102320, 2340, 2360, 2360 2400 2420. 2440, 24 1000 1300, 1500. 4700,  1900.  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
25 25
8.8 188
354 250 FCC CLASS-B(AVG) | CON
Avg. N I e B W
675 615
839 238
0033102320 2340 2360, 2360 2400 2420, 2440, 24 1%%000 1300, 1500, 4700.  1900.  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:2.400KHz - RBW-1000.000KHz VBW:2 400KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D22 of D43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/38 CH06 2437MHz - R

1

CSE

Fundamental

Date: 2025-05-21

Level @Bm)
139
25
A0 L_sccclass o piac|
350 T Tr——
Peak Left Blank
575
33
1002430 2440 2450, 2 70, 2480 2450 2500
Frequency (MHz)
Site THOS-HY
Condition < FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000-000KHz VBW:3000.000KHz
Detector  Peak
Lovel (dBm) Date: 20250521
139
25
183
354 FCCCLASSB_AVG_BE
N
Avg. Left Blank
575
.
005430 2040 245 250, 2470, 2480 2490 2500
Frequency (MHz)
Site THOSHY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORZONTAL
RBW-1000-000KHz VBW:2 430KHz
Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
1
138 138
2.5 25
ELY FCCCLASS B PK_BE 188 FCCCLASSBICON
N | - M/J w
Peak 513 51 aplbetasbtutt
6.5 575
838 38
1002460 2463.2465.2467.2469.2471.2413.2475.24 7 2479, 2431 2463.2485.2487 2439, 2491.2493.2495.2497. 2500 1000 1300. 1500, 4700,  1%00.  2100. 2300 500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138 +
25 25
8.8 188
354 FCCCLASS B AVG BE 250 FCC CLASS B(AVG) [ CON
Avg . 519 513 WJ
675 515
839 238
1003460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481 2453.2485.2457.2489.2491.2493.2495.2497. 2500 1%%000 1300. 1500, 1700, 1%00.  2100. 2300 500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:2.400KHz - RBW-1000.000KHz VBW:2 400KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D24 of D43




swanronas. FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 106/53 CHO01 2412MHz

qLevel (dBm) Date: 2025-05-21 apLevel (dBm) Date: 20250521
13 138
2.5 25
189 188
1
35, 350
T
Peak 613 513
6.5 7.5
838 38
1002310 2320 2340. 2360, 2380. 2400, 2415 1005310 2320 2340 2360. 2380, 2400, 2415
Frequency (WHz) Frequency (MHz)
Site THOSHY' Site = THOSHY
Condition + FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:2.200KHz
Detector Peak Detector - Peak
gLevel (dBm) Date: 2025.05-21 gLevel (dBm) Date: 2025-05-21
138 138 ;
2.5 25
188 188
359 359 FCC CLASS-B(AVG) | CON
T
Avg. L
6.5 7.5
838 238
1002310 2320 2340, 2360, 2380, 2400, 2415 1001000 1300, 1500, 1700.  1900.  2100.  2300.  2500.  2700. 3000
Frequency (WHz) Frequency (MHz)
Site THOSHY' Site = THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:2.200KHz - RBW:1000.000KHz VBW:2.200KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868 Page Number : D25 of D43
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/53 CH06 2437MHz - L

Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
1
138 138
2.5 25
ELY 188 FCCCLASSBICON
350 350
Peak 19 M B
6.5 575
838 38
0033102320, 2340, 2360, 2360 2400 2420. 2440, 24 1000 1300, 1500. 4700,  1900.  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
25 25
8.8 188
354 250 FCC CLASS-B(AVG) | CON
P
Avg . 519 513
675 515
839 238
0033102320 2340 2360, 2360 2400 2420, 2440, 24 1%%000 1300, 1500, 4700.  1900.  2100.  2300.  2500.  2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:2.200KHz - RBW-1000.000KHz VBW:2.200KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D26 of D43




swanronas. FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 52/53 CH06 2437MHz - R

1

CSE

Fundamental

Date: 2025-05-21

RBW:1000.000KHz VBW:2.200KHz

Detector Peak

Level @Bm)
139
25
A0 L_sccclass o piac|
354 I e
Peak Left Blank
575
33
1002430 2440 2450, 2 70, 2480 2450 2500
Frequency (MHz)
Site THOS-HY
Condition < FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000-000KHz VBW:3000.000KHz
Detector  Peak
Lovel (dBm) Date: 20250521
139
25
183
354 FCCCLASSB_AVG_BE
U S
Avg. Left Blank
575
.
005430 2040 245 250, 2470, 2480 2490 2500
Frequency (MHz)
Site THOSHY
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D27 of D43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
2.5 25
ELY FCCCLASS B PK_BE 188 FCCCLASSBICON
350 350 M»\,j
" .
Peak 513
6.5 575
838 38
1002460 2463.2465.2467.2469.2471.2473.2475.24 7 2479, 2431 2463.2485.2457 2439, 2491.2493.2495.2497. 2500 1901000 1300. 1500, 4700,  1%00.  2100. 2300 500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOS-HY
Condtion :FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector :Peak Detector - Peak
Level (dBm) Date: 2025-05-21 Level (dBm) Date: 2025-05-21
138 138
25 25
8.8 188
354 1 FCCCLASS B AVG BE 250 FCC CLASS B(AVG) [ CON
Avg. oy
675 515
839 238
1003460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481 2453.2465.2457.2480.2491.2493.2495.2497. 2500 1%%1000 1300. 1500, 1700, 1%00.  2100. 2300 500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site < THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW.:2.200KHz - RBW-1000.000KHz VBW:2.200KHz
Detector Peak Detector - Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :

D28 of D43




swanronas. FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b CHO01 2412MHz 802.11b CH06 2437MHz
1 Harmonic Harmonic
4gLevel (dBm) Date: 2025-05-27 4pLevel (dBm) Date: 2025-05-27
1.3 13|
5| 75|
FCC ClASS 8 CON recclasss_con
26.3 JI\ 263 J\
FCC CLASS-B(AVG) CON FCC CLASS-B(AVG) CON
P ea k 45.0| L 450
i 45 3 4 5
-63.8) -63.8 s
van et Mt AN ki O N il i b e
Avg. e ™
101.3] 101.3]
~1%%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 “1%%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (Hz) Frequency (MHz)
site < THOSHY. Site < THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition < FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector - Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D29 of D43
FAX: 886-3-327-0855



sonronas. FCC RADIO TEST REPORT Report No. : FR550509B
WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11b CH11 2462MHz
1 Harmonic
il Blank
Peak astfet?
Avg' ;2:5 L/Am

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D30 of D43
FAX: 886-3-327-0855



swanronas. FCC RADIO TEST REPORT

Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g CHO01 2412MHz

802.11g CH06 2437MHz

1.3 13|
-26.3| -26.3|
FCC CLASS-B(AVG) CON FCC CLASS-B(AVG) CON

o

Peak L :
4 4 5

-63.8 63.8| 3
Avg.

101.3] 101.3]

~1%%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 “1%%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency y (MHz) Frequency y (MHz)
Site : THOS-HY Site 2 THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition 2 FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D31 of D43




sonronas. FCC RADIO TEST REPORT Report No. : FR550509B
WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11g CH11 2462MHz
1 Harmonic
Level (dBm) Date: 2025-05-27
o cunssar con Blank
Peak 450, il 3
Avg' -82.5/ ey el
1203000 4000. 6000. xaanFreq“e"l:(:;%Z) 12000. 14000. 16000. 18000

Detector

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D32 of D43
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 CHO01 2412MHz

802.11n HT20 CH06 2437MHz

 Loveiam oses 20250827  Lovei ) vate: 20280527
1.3 13|
3 15
recclasss con recclasss con
-26.3| -26.3|
FCC CLASS-B(AVG) CON FCC CLASS-B(AVG) CON
Pea k 45.0W 450
s
2
4 4 5
-63.8) 5 -63.8 s
Avg ! i .
- -82.5| -82.5|
101.3] 101.3]
~1%%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 “1%%1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 180
Frequency y (MHz) Frequency -y (MHz)
Site - THOS-HY Site 2 THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector - Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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e’ FCC RADIO TEST REPORT Report No. : FR550509B

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11n HT20 CH11 2462MHz
1 Harmonic
Level (dBm) Date: 2025-05-27
1.5
FCC CLASS-B_CON
1] Blank
Peak 4500 el e T B
-63.8| 2
Avg' -82.5/ i "
1203000 4000. 6000. xaanFreq“e"l:(:;%l) 12000. 14000. 16000. 18000
Site THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL

+ RBIW:1000.000KHz VB 3000.000KHz
Detector

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D34 of D43
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 Full CHO1 2412MHz 802.11ax HE20 Full CH06 2437MHz

ooLevel @Bm) Date: 2025.05-27 oLevel @Bm) Date: 2025-05-27
1.3 3]
7.5 75
Fcc class 8 con FccclassB con
263 263
FCC CLASS BIAVG) CON FCC CLASSBIAVG) CON
Peak S m,mj
3
2 . i 4 s
838 538 2
AV P, M, o " s o om gL i
9. a2 a2
101.3 1013
~2%1000 4000, 6000. 8000, 10000 12000 14000.  16000. 18000 12%1000 4000, 6000 8000, 10000. 12000 14000 16000. 18000
Frequency (MHz) Frequency (MH:)
Site < THOSHY. Site < THOS-HY.
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBIW:1000.000KHz VBW 3000 000KHz - RBW-1000.000KHz VBW:3000.000KHz
Detector Peak Detector - Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number

: D35 of D43

FAX: 886-3-327-0855




e’ FCC RADIO TEST REPORT Report No. : FR550509B

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Full CH11 2462MHz
1 Harmonic
Level (dBm) Date: 2025-05-27
1.5
FCC CLASS-B_CON
B ceccurss b con Blank
Peak -45.0| + )
,GS.K/UM 2
A y
Avg' -82.5/ l 1 - .
1203000 4000. 6000. xa(m”eq“e"l:((l(’;&l) 12000. 14000. 16000. 18000
Site THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL

+ RBIW:1000.000KHz VB 3000.000KHz
Detector

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D36 of D43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 26/0 CHO01 2412MHz 802.11ax HE20 Partial 26/4 CH06 2437MHz
1 Harmonic Harmonic
4gLevel (dBm) Date: 2025-05-27 4pLevel (dBm) Date: 2025-05-27
11.3] 11.3|
26,3 263 JL
FCC CLASS-B(AVG) CON FCC CLASS B(AVG)_CON
-45.0) 3 450 4
Peak t . [ 3 5| 6 i
-63.8| 5 £3.8
WMWMMWWMWM’WWW
Avg.
101.3] 101.3|
~12%000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 120100 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Fi cy (MHz) Fi icy (MHz)
Site 2 THO5-HY Site. = THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector - Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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e’ FCC RADIO TEST REPORT Report No. : FR550509B

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 26/8 CH11 2462MHz
1 Harmonic
Level (dBm) Date: 2025-05-27
1.5
FCC CLASS-B_CON
1] Blank
P ea k 4500 el
2
i
Avg - -82.5/ e
1203000 4000. 6000. xaanFreq“e"l:(:;%Z) 12000. 14000. 16000. 18000
Site THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
Detector = RBW:1000.000KHz VBW-:3000.000KHz

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D38 of D43
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 52/37 CH01 2412MHz 802.11ax HE20 Partial 52/38 CH06 2437MHz
1 Harmonic Harmonic
4gLevel (dBm) Date: 2025-05-27 4pLevel (dBm) Date: 2025-05-27
11.3] 11.3|
-26.3| -26.3|
FCC CLASS-B(AVG) CON FCC CLASS B(AVG)_CON
P ea k _45.0| 1 as0[—| x .
4 B 7
-63.8| 5 -63.8]
Avg.
101.3] 101.3|
~12%000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 1291000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Fi cy (MHz) Fi icy (MHz)
Site 2 THO5-HY Site. = THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz - RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector - Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868

Page Number : D39 of D43
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gaa FCC RADIO TEST REPORT

Report No. : FR550509B

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 52/40 CH11 2462MHz
1 Harmonic
Level (dBm) Date: 2025-05-27
1.5
FCC CLASS-B_CON
B ceccurss b con Blank
Peak -45.0 T 3
-63.8| i3 E3 5
Avg' -82.5/ el -
1203000 4000. 6000. xa(m”eq“e"l:((l(’;&l) 12000. 14000. 16000. 18000
Site THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
Detector = RBW:1000.000KHz VBW-:3000.000KHz

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D40 of D43



swanronas. FCC RADIO TEST REPORT Report No. : FR550509B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz 802.11ax HE20 Partial 106/53 CH06 2437MHz

ooLevel @Bm) Date: 2025.05-27 oLevel @Bm) Date: 2025-05-27
13 13
7.5 75|
Fcc class B con FCCCIASS-B CON
263 263
FCC CLASS BIAVG) CON FCC CLASS BAVG) CON
5.0 450
Peak 5 1 :
2
639 3 638 # H
63 B ¥
Av et p A et v
9. w28 o a2
1013 1013
1201000 4000, 6000 8000, 10000 12000, 14000 16000, 18000 1201000 4000. 6000 8000 10000 12000 14000 16000. 18000
F cy (MHz) F cy (MHz)
Site  THOSHY Site = THOS-HY
Condtion FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASSB_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz - RBW-1000.000KHz VBW-3000.000KHz
Detector Peak Detector - Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D41 of D43
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e’ FCC RADIO TEST REPORT Report No. : FR550509B

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
1 Harmonic
Level (dBm) Date: 2025-05-27
1.5
FCC CLASS-B_CON
B ceccurss b con Blank
Pea k -45.0) 1 3
63.8) 2 ry 5
et Ot b
Avg - -82.5/
1203000 4000. 6000. xaanFreq“e"::(:;%Z) 12000. 14000. 16000. 18000
Site THO5-HY
Condition FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
Detector = RBW:1000.000KHz VBW-:3000.000KHz

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D42 of D43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Emission above 18GHz and below 1GHz

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11ax HE20 SHF

802.11ax HE20 LF

Emission above 18GHz

Emission below 1GHz

Date: 2025-06.02

Detector

Level (dBm)
13
75|
FCCCLASS-B_CON
263
FCC CLASS-B(AVG)_CON
450
Peak
825/
101.3)
12015000 19000 20000, 21000 22000 23000 24000, 25000
Frequency (MHz)
Site THOS-HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

* RBW:1000.000KHz VBW:3000.000KHz

Date: 2025.06-02

Level (dBm)
13|
75|
263
FCC CLASS-B_CON
450
[ e
638
5
-825| J
bl
1013
2035~ 00 200, 300. 400, 500. 600, 700, 800, 900, 1000
Frequency (MHz)
Site THO5HY
Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
* RBW:120.000KHz VBW:300.000KHz
Detector

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D43 of D43




swaanias.  FCC RADIO TEST REPORT Report No. : FR550509B

Appendix E. Cabinet Radiated Spurious Emission Test Data

Relative Humidity(%): 53.2~65.8
Test Engineer : Daniel Lee, Fu Chen and Troye Hsieh
Temperature(°C): 19.1~20.9
Note symbol
-L Low channel location
-R High channel location
TEL: 886-3-327-0868 Page Number : E1 of E108

FAX: 886-3-327-0855




swamranas.  FCC RADIO TEST REPORT Report No. : FR550509B
E1l. Cabinet Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode5 = 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 1 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 1 802.11n HT20 06 2437 MCSO0 - -
Mode 9 2400-2483.5 1 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 11 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 Full RU -
TEL: 886-3-327-0868 Page Number : E2 of E108

FAX: 886-3-327-0855




swamranas.  FCC RADIO TEST REPORT Report No. : FR550509B
Band Data
Mode Antenna Modulation Channel Frequency Remark
(MHz) Rate
Mode 12 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 13 2400-2483.5 1 802.11ax HE20 01 2412 MCSO 26/0 RU -
Mode 14 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 26/4 RU -
Mode 15 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 26/8 RU -
Mode 16 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 52/37 RU -
Mode 17 | 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 52/38 RU -
Mode 18 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 52/40 RU -
Mode 19 2400-2483.5 1 802.11ax HE20 01 2412 MCSO0 106/53 RU -
Mode 20 | 2400-2483.5 1 802.11ax HE20 06 2437 MCSO0 106/53 RU -
Mode 21 2400-2483.5 1 802.11ax HE20 11 2462 MCSO0 106/54 RU -
Mode 22 2400-2483.5 1 802.11b 06 2437 1Mbps SHF
TEL: 886-3-327-0868 Page Number : E3 of E108

FAX: 886-3-327-0855




swamranas.  FCC RADIO TEST REPORT Report No. : FR550509B
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 23 2400-2483.5 1 802.11b 06 2437 1Mbps 1 LF
TEL: 886-3-327-0868 Page Number : E4 of E108

FAX: 886-3-327-0855




swaanias.  FCC RADIO TEST REPORT Report No. : FR550509B

E2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation = Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 | 2388.13 42.41 54.00 -11.59 \Y, Avg. Pass - Band Edge
1

802.11b 01 | 4824.00 53.53 54.00 -0.47 \% Avg. Pass - Harmonic

802.11b 06 | 2490.99 43.28 54.00 -10.72 \Y, Avg. Pass - Band Edge
2

802.11b 06 | 4874.00 53.67 54.00 -0.33 \Y, Avg. Pass - Harmonic

802.11b 11 2490.80 43.39 54.00 -10.61 \% Avg. Pass - Band Edge
3

802.11b 11 | 4924.00 53.47 54.00 -0.53 Y, Avg. Pass - Harmonic

802.11¢g 01 2388.65 42.63 54.00 -11.37 H Avg. Pass - Band Edge
4

802.11g 01 4824.00 41.93 54.00 -12.07 \% Avg. Pass - Harmonic

802.11g 06 | 2499.81 43.46 54.00 -10.54 \Y, Avg. Pass - Band Edge
5

802.11g 06 | 4874.00 44.03 54.00 -9.97 \% Avg. Pass - Harmonic
6 802.11g 11 | 2484.69 43.38 54.00 -10.62 \Y, Avg. Pass - Band Edge
TEL: 886-3-327-0868 Page Number : E5 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Mode

10

11

Modulation

802.11g

802.11n HT20

802.11n HT20

802.11n HT20

802.11n HT20

802.11n HT20

802.11n HT20

802.11ax HE20

802.11ax HE20

802.11ax HE20

802.11ax HE20

Ch.

11

01

01

06

06

11

11

01

01

06

06

Freq. Level

(MHz)  (dBuV/m)

4924.00 43.46

2389.43 42.55

4824.00 41.85

2492.76 43.56

4874.00 43.76

2496.47 43.63

4924.00 43.23

2367.85 42.86

4824.00 41.87

2489.67 43.71

4874.00 43.69

Limit

(dBuV/m)

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

54.00

Margin

(dB)

-10.54

-11.45

-12.15

-10.44

-10.24

-10.37

-10.77

-11.14

-12.13

-10.29

-10.31

Pol.

Peak
Result RU Remark

Avg.

Avg. Pass - Harmonic
Avg. Pass - Band Edge
Avg Pass - Harmonic
Avg. Pass - Band Edge
Avg Pass - Harmonic
Avg. Pass - Band Edge
Avg Pass - Harmonic

Avg. Pass = FullRU | Band Edge

Avg. Pass = FullRU | Harmonic

Avg. Pass = FullRU | Band Edge

Avg. Pass = FullRU | Harmonic

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E6 of E108




swamranas.  FCC RADIO TEST REPORT Report No. : FR550509B
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
802.11ax HE20 = 11 | 2489.32 43.71 54.00 -10.29 \Y Avg. Pass FullRU | Band Edge
12
802.11ax HE20 @ 11 | 4924.00 43.85 54.00 -10.15 \Y Avg. Pass Full RU Harmonic
802.11ax HE20 = 01 @ 2389.82 43.07 54.00 -10.93 Y, Avg. Pass 26/0 RU | Band Edge
13
802.11ax HE20 = 01 @ 4824.00 48.13 54.00 -5.87 Y, Avg. Pass 26/0 RU Harmonic
802.11ax HE20 = 06 @ 2495.65 44.16 54.00 -9.84 H Avg. Pass 26/4 RU | Band Edge
14
802.11ax HE20 = 06 @ 4874.00 50.61 54.00 -3.39 Y, Avg. Pass 26/4 RU Harmonic
802.11ax HE20 = 11 | 2489.32 44.18 54.00 -9.82 H Avg. Pass 26/8 RU | Band Edge
15
802.11ax HE20 = 11 | 4924.00 50.35 54.00 -3.65 \% Avg. Pass 26/8 RU Harmonic
802.11ax HE20 01 | 2385.01 43.50 54.00 -10.50 H Avg. Pass | 52/37 RU Band Edge
16
802.11ax HE20 &= 01 @ 4824.00 47.02 54.00 -6.98 Y, Avg. Pass  52/37 RU = Harmonic
17 802.11ax HE20 = 06 @ 2497.10 44.23 54.00 -9.77 H Avg. Pass | 52/38 RU Band Edge
TEL: 886-3-327-0868 Page Number : E7 of E108

FAX: 886-3-327-0855




swaanias.  FCC RADIO TEST REPORT

Report No. : FR550509B

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax
17 06 | 4874.00 49.97 54.00 -4.03 \Y Avg. Pass | 52/38 RU | Harmonic
HE20
802.11ax Band
11 = 2494.53 44.25 54.00 -9.75 H Avg. Pass | 52/40 RU
HE20 Edge
18
802.11ax
11 = 4924.00 48.34 54.00 -5.66 \Y Avg. Pass | 52/40 RU | Harmonic
HE20
802.11ax 106/53 Band
01 2374.74 43.36 54.00 -10.64 \Y Avg. Pass
HE20 RU Edge
19
802.11ax 106/53
01 | 4824.00 44.28 54.00 -9.72 \% Avg. Pass Harmonic
HE20 RU
802.11ax 106/53 Band
06 @ 2494.83 44.21 54.00 -9.79 H Avg. Pass
HE20 RU Edge
20
802.11ax 106/53
06 | 4874.00 45.08 54.00 -8.92 \% Avg. Pass Harmonic
HE20 RU
802.11ax 106/54 Band
11 = 2493.50 44.67 54.00 -9.33 H Avg. Pass
HE20 RU Edge
21
802.11ax 106/54
11 4924.00 46.03 54.00 -7.97 \% Avg. Pass Harmonic
HE20 RU
22 SHF 6 | 22383.44 38.25 74.00 -35.75 H | Peak. Pass - SHF
23 LF 6 667.29 40.38 46.00 -5.62 V | Peak. Pass - LF
TEL: 886-3-327-0868 Page Number : E8 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
4 PEAK T4
70, 70, !
w a N -
5 L2 vy o '
350 350
1 1
Peak
310 336, 2. 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2371.62 53.08 74.00 -20.92 42,31 27.28 6.77 33.22 10.82 311 338 PEAK 1 2412.80 69.82 ------ ------ 58.72 27.42 6.83 33.18 10.83 311 338 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 4
AVG_54
e f L.
I
10 ]
1 1
Avg
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto + RBW:1000.008kHz VB:0.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2387.61 42,29 54.80 -11.71 31.38 27.28 6.80 33.20 10.83 311 338 AVERAGE 1 2412.80 65.99 ------ ------ 54.87 27.44 6.83 33.18 10.83 311 335 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E9

of E108




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK T4
70, 70,
0 1 / 521 I . it o]
b -
350 350
1 1
Peak
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 235446 53.03 74.00 -20.97 42,30 27.28 6.74 33.23 10.82 300 267 PEAK 1 281280 7224 ------ ---e-- 61.14 27.42 6.83 33.18 10.83 308 267 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
AVG_54
350 350
1 1
Avg
310 336, 2. 2388, 414, 2440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto + RBW:1000.008kHz VB:0.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2388.13 42.41 54.00 -11.59 31,50 27.28 6.80 33.20 10.83 380 267 AVERAGE 1 281280 68.53 ------ ---e-- 57.41 27.44 6.83 33.18 10.83 300 267 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E10 of E108




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
. Leve B Date: 2025-05-24 - Level (dBuvim) Date: 2025-05-26
1205 1225
1054 1050
475 L
PEAK 74 PEAK 74
Tl 70.0!
) 7 MWMWMWW
MWWW WY RV Sy
.,”W'"'““ W“""‘“M .‘.EA,‘WNMN
Peak 15
175 )
Avg
3000 6000. 9000. 1 15000. 18000
3000 6000. 9000. 12000 15000. 18000 Frequency (MHz)
Frequency (MHz)
. Site + @3CHI1-HY
Site : G3CHLLHY Condition: PEAK 74 3n 91200 B1620 240828 VERTICAL
Condition: PEAK 74 3m 9126D 01628 248328 HORIZONTAL - - -
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read ~ Ant Cable Preamp Aux APos TPos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- MHz dBuv/m dBuv/m  dB dBw dB/m dB A8 B om  deg
Mz dBuv/m dBuv/m & dBuv  dB/m dB dB dB m  deg 1 482408 55.74 74.08 -18.26 79.11 32.4 108.42 66.74 @.51 16@ 14 PEAK
1 4504.00 52.27 74.60 -2L.73 75.64 32.44 1.4 66.74 0.51 460 59 PEAK 2 432400 53.53 54.08 -0.47 76.90 32.44 10.42 66.74 @.51 100 14 AVERAGE
2 482408 49.69 5468 -4.31 73.06 2.4 10.42 66.74 0.51 40 59 AVERAGE 3 6432.80 51.55 ------ ------ 68.45 34.76 12.76 64.99 8.48 297 183 PEAK

Remark: The unwanted signal at 6432MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E11 of E108



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G - i
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E12 of E108

FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK T4
70, 70,
& 1 / . T Avov
52. o A,
|
350 350
1 1
Peak
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2380.99 53.26 74.00 -20.74 42.44 27.21 6.79 33.21 10.83 348 276 PEAK 1 2437.80 68,92 ------ ---e-- 57.61 27.68 6.84 33.16 10.83 348 276 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875

0,

t
A AV 54
e L.
1 VR R—
350 350
1 1
Avg
310 23354 23608 23862 uns u31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto + RBW:1000.008kHz VB:0.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.38 42.47 54.00 -11.53 31.55 27.29 6.80 33.20 10.83 348 276 AVERAGE 1 2437.80 6498 ------ ------ 53.59 27.68 6.84 33.16 10.83 348 276 AVERAGE

TEL: 886-3-327-0868 Page Number : E13 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
70,
'“—«\ 1
52. A
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2498.74 53.97 74.00 -20.63 42,26 27.98 6.88 33.10 10.83 348 276 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
AVG_BE_54
52!
1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 249974 43.26 54.00 -10.74 31,57 27.98 6.87 33.11 10.83 348 276 AVERAGE

TEL: 886-3-327-0868 Page Number : E14 of E108
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK T4
70, 70,
bt
350 350
1 1
Peak
310 23354 .8 23862 uns u31 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 232499 52,87 74.00 -21.13 42,27 27.15 6.7% 33.26 10.81 295 266 PEAK 1 243780 72,38 ------ ---e-- 60.99 27.68 6.84 33.16 10.83 295 266 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
AVG_54
e L.
1 R R —
350 350
1 1
Avg
310 23354 .8 uns 31 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto + RBW:1000.008kHz VB:0.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 237121 42,43 54.00 -11.57 31.66 27.28 6.77 33.22 10.82 295 266 AVERAGE 1 283780 68,37 ------ ---e-- 57.06 27.68 6.84 33.16 10.83 295 266 AVERAGE
TEL: 886-3-327-0868 Page Number : E15 of E108

FAX: 886-3-327-0855




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
70,
1
52!
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2493.32 53.72 74.00 -20.28 42,82 27.98 6.88 33.11 10.83 295 266 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
*\ AVG BE 54
52!
1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2499.99 43.28 54.00 -10.72 31.59 27.98 6.87 33.11 10.83 295 266 AVERAGE

TEL: 886-3-327-0868 Page Number : E16 of E108
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-05-24 - Level (Vi) Date: 20250526
1225 1225
105401 10501
1050,
075 875
PEAK 74| PEAK 74|
70.0! "lﬂll
0 AVG_54| 5 W:"fi
) R L,«j g ««WMW
IO, Rt e (AP
P WM“M;M EE.L‘W L‘WW
Peak s 15
AVQ 3000 6000. 9000. 12000 15000, 18000 o ot ‘Frequency Mlz: e a0
Frequency (MHz)
. Site + @3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 912D B1628_24A328 HORIZONTAL - - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg

d8 dbw dB/m dB dB dB cm deg

1 4874.08 5133 74.00 -22.67 74.16 .70 10.64 66.78 .53  leg 63 PEAK
2 487408 48.27 S48 -5.73 T7LI19 .70 108.64 66,70 0.53 109 63 AVERAGE
3 731108 42.60 74.00 -31.40 57.54 36.78 13.73 65.77 @.32 - -- PEAK

I

4874.08 55.31
4874.08 53.67

7311.08 43.23

74.08 -18.69 78.14 32.7@ 18.64 66.70 8.53 149 330 PEAC
54.89 -0.33 76.50 32.70 10.64 66.70 .53 149 330 AVERAGE
------------ 69.69 35.68 12.94 64.99 8.4 160 163 PEAK
74.08 -38.77 58.17 36.78 13.73 65.77 @.32 - -- PEAK

Remark: The unwanted signal at 6500MHz can be ignored as it falls within the non-restricted band meets
the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E17 of E108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509B

Pol. Horizontal Vertical
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
14 . 47 G as AVG_M as AVG_M
~14.5G RN SR NS U NN N AU A SRV NN U N NSO NN AN AR RO S
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site : O3CHLL-HY Site : O3CHLL-HY
Condition: AVG 54 3n 91260 01620 249328 HORTZONTAL Condition: AVG 54 3n 91260 81620 249328 VERTICAL
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHLL-HY Site : O3CHLL-HY
Condition: AVG 54 3n 91260 01620 249328 HORTZONTAL Condition: AVG 54 3n 91260 81620 249328 VERTICAL
TEL: 886-3-327-0868 Page Number : E18 of E108

FAX: 886-3-

327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK BE 74 . PEAK T4
70, 70, r
b
1 ot As
350 350
1 1
Peak
452 U506 2 2 404 2500 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2495.93 53.68 74.00 -20.40 41.89 27.98 6.88 33.10 10.83 218 203 PEAK 1 2462.80 69,65 ------ ------ 58.27 27.62 6.86 33.13 10.83 218 203 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 4‘
o T AVG._BE 54 MG 54
i * L
350 350
1 1
Avg
452 U506 77.2 2 404 2500 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto + RBW:1000.008kHz VB:0.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2492.86 43.36 54.00 -10.64 31.66 27.98 6.88 33.11 10.83 218 283 AVERAGE 1 2462.88 65.51 ---- ---- 54,13 2762 6.86 33.13 10.83 218 283 AVERAGE
TEL: 886-3-327-0868 Page Number : E19 of E108
FAX: 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT

Re

port No. : FR550509B

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2490.80 43.39 54.00 -18.61 31.70 27.98 6.87 33.11 10.83 329 239 AVERAGE

1 26

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK BE 74 PEAK T4
70, 70,
1
52 M\\ A i 52! i h " |
ST
350 350
1 1
Peak
452 U506 77.2 24848 404 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2495.99 53.54 74.00 -20.46 41.83 27.98 6.88 33.10 10.83 329 239 PEAK 1 246280 72,33 ----o- -ooees 60.95 27.62 6.86 33.13 10.83 329 239 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
b
AVG_BE_54 AVG_54)
52 52,
1 i
350 350
1 1
Avg
452 U506 2 24848 404 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:@.320kHz SWT:Auto + RBW:1000.008kHz VB:0.320kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuv/m  dB  dBuv  dB/m
2.00 68.97 ---- ---- 57.50 27.62

6.86 33.13 10.83 329 239 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E20 of E108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR550509B

Pol. Horizontal Vertical
. Level(dBuim) Date: 2025-05-24 - LoveldBaim) Date 2026.05.25
1225 1225
1050 1050
1050
075 875
PEAK 74 PEAK 74|
700! "lﬂll
0 AVG_54| 5 m::“ﬁ
5 Fi PP |
El MWMWW . o ikt e il
“HWNL\,NWN“* bt EMW
Peak s 15
3000 6000. 9000, 1 15000. 18000
Avg 3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
) Site @ G3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 91280 01620 240828 HORIZONTAL - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg
Mz dBuV/m dBuv/n B dBuwv oB/fm 0B dB  dB  om  deg 1 492400 55.94 74.00 -18.06 78.29 32.90 10.85 66.66 0.5 315 0 PEAK
1 492400 56.69 74.00 -23.31 73.84 32.9 10.85 66.66 0.5 180 59 PEAC 7 4924.00 53.47 5408 -0.53 75.82 32.9% 10.85 66.66 @.56 315 @ AVERAGE
2 494,08 48.45 54.80 -5.55 70.80 32.99 18.85 6G.66 0.56 100 59 AVERAGE 3 6965.33 93,00 ------ ----e- 69.85 35.49 13.11 64.97 0.32 180 163 PEAK
3 7386.00 44.20 74.60 -29.80 59.50 36.48 13.79 65.86 0.29 -- PEAK 4 7386.00 44.23 74.09 -29.77 59.53 36.48 13.79 65.85 .29  -- PEAK

Remark: The unwanted signal at 6565.33MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E21 of E108




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E22 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK T4
70, 70,
52, ! //JM NW\\ L 52! " ) e e
350 350
1 1
Peak
310 336, 2. 414, 2440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2360.18 52.83 74.00 -21.17 42,89 27.28 6.75 33.23 10.82 309 340 PEAK 1 2412.80 69,36 ------ ------ 58.26 27.42 6.83 33.15 10.83 369 348 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
AVG_54
e \ L.
- i L
350 350
1 1
Avg
310 336, 2. 2388, 414, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto + RBW:1000.008kHz VB:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2388.65 42.63 54.00 -11.37 3171 27.29 6.80 33.20 10.83 389 340 AVERAGE 1 2412.80 61,38 ------ ------ 50.22 27.48 6.83 33.18 10.83 309 340 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E23 of E108




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
1 PEAK T4
70, 70,
. /A ]
L ; i
350 350
1 1
Peak
310 336, 2. 2368, 414, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBv dB/m  dB  dB B de PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 238488 53.31 74.00 -20.69 42.44 27.25 6.80 33.21 10.83 278 265 PEAK 1 212,88 7071 ----- -ooee 60.57 27.46 6.83 33.18 10.83 278 265 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
/" “\ G 54
e \ L.
[ —— o M B
350 350
1 1
Avg
310 336, 2. 2368, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto + RBW:1000.008kHz VB:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBv dB/m  dB  dB B de PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2387.48 42,56 54.00 -11.44 31,66 27.27 6.80 33.20 10.83 278 265 AVERAGE 1 2412.80 64,08 ------ ------ 52.88 27.44 6.83 33.18 10.83 278 265 AVERAGE
TEL: 886-3-327-0868 Page Number : E24 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-05-24 . Level dBuVim) Date: 2025-05-26
1225 1225
875 815
PEAK. 74 PEAK 74|
:’e '9 70.0!
J T g, WWMW
st et oo it i
1:,|Ww WWW EMW W
Peak -
175 |
Avg
3000 0. 9000, 12000 15000, 18000 o o R S e i
Frequency (MHz)
. Site + @3CHI1-HY
site ¢ G3CHLL-HY Condition: PEAK 74 3n 91200 61620 240828 VERTICAL
Condition: PEAK 74 3m 9126D 01628 248328 HORIZONTAL - - -
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux  APos  TPos Freq level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor
d8 dbw dB/m dB A8 dB m deg
1 4824.08 47.45 74.00 -26.52 76.85 .44 10.42 66.74 .51 lee 69
2 4B24.08 37.85 54.00 -16.15 61.22 2.4 10.42 66.74 .51 lee

69 AVERAGE

1 482408 5115 74.00 -22.82 74.55 32.44 10.42 66.74 .51 lee 13 PEAK
2 482408 41,93 54.08 -12.07 65.30 32.44 10.42 6674 @.51 1ee
3 643208 51.68 ------ ------ 68.58 34.76 12.76 64.99 8.4 297 175 PEAK

4 dBuw dB/m d8 d8 dB cm deg

Remark: The unwanted signal at 6432MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E25 of E108



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G I A R ] i
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G e e
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E26 of E108

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
1 PEAK T4
70, 70,
5 ! // 5! A~ ot st]
it
350 350
1 1
Peak
310 23354 .8 uns 31 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2339.45 53.07 74.00 -20.93 42,51 27.18 6.71 33.26 1@.e1 377 281 PEAK 1 283780 7167 ------ ---e-- 60.36 27.68 6.84 33.16 10.83 377 281 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
f AVG_54
e L.
1 J S -~
R - |
350 350
1 1
Avg
310 23354 .8 uns u31 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto + RBW:1000.008kHz VB:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2368.55 42,51 54.00 -11.49 31.74 27.28 6.77 33.22 10.82 377 281 AVERAGE 1 2437.80 64,08 ------ ---e-- 52.77 27.68 6.84 33.16 10.83 377  2B1 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E27 of E108




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
70,
N 1
52. " "
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2488.41 53.67 74.00 -20.33 42,00 27.88 6.87 33.11 10.83 377 281 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
e
0. ™ AVG_BE_54
N 1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2498.85 43.41 54.00 -10.59 31.78 27.98 6.88 33.10 10.83 377 281 AVERAGE

TEL: 886-3-327-0868 Page Number : E28 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
1 PEAK T4
70, = 70,
; / et
9] " 71 Y i
bt n
350 350
1 1
Peak
310 23354 23608 23862 uns 31 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2363.21 53.27 74.00 -20.73 42,52 27.28 6.76 33.23 10.82 380 271 PEAK 1 283780 7479 ----on -emees 63.48 27.68 6.84 33.16 10.83 308 271 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 0, 1
f_ MG 54
e L.
1 / UV
[ I
350 350
1 1
Avg
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto + RBW:1000.008kHz VB:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.12 42.62 54.00 -11.38 31.78 27.29 6.80 33.20 10.83 380 271 AVERAGE 1 2437.80 67.69 ------ ------ 56.38 27.68 6.84 33.16 10.83 300 271 AVERAGE

TEL: 886-3-327-0868 Page Number : E29 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
F0.00
\\_ 1
52. " Mk St b
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D @162 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2485.83 54.83 74.00 -19.97 42,38 27.86 6.87 33.11 10.83 388 271 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
o
o ™\ AVG_BE 54
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2499.81 43.46 54.00 -10.54 31.75 27.98 6.88 33.10 10.83 380 271 AVERAGE

TEL: 886-3-327-0868 Page Number : E30 of E108
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
1 Level dBuvim) Date: 2025-05-25 . Level (dBuvim) Date: 2025-05.26
1205 1225
10501 1050,
105.0)
075 875
PEAK 74| PEAK 74|
700! "!ﬂll
) 4 me
k] —— WMWWW Wlw_ﬂ Ao s ettt
e WW g N N
Peak s 15
3000 6000. 9000. 12000. 15000. 18000
Avg 3000 001 9000, 12000 15000 18000 Frequency (MHz)
Frequency (MHz)
. Site + @3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 912D B1628_24A328 HORIZONTAL - - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg
Mz dBuv/n dBuv/m 0B dBw/ dB/m  dB B dB on  deg 1 4874.00 53.71 74.08 -20.19 76.54 3270 10.64 6678 0.53 100 13 PEAK
1 437400 43.16 74.60 -24.84 7199 32.70 10.64 66.78 0.53 100 69 PEAK 1 4874.00 44.03 54.00 -9.97 66.86 32.70 10.64 66,72 0.5 100 13 AVERAGE
2 474,08 48.78 54.80 -13.22 63.61 32.78 18.64 6670 0.53  l@e 69 AVERAGE 3 6498.67 52,79 -v---- --m-e- 69,32 34.99 12,94 64,99 0.49 180 163 PEAK
3 731100 44.27 74.80 -29.73 59.21 36.78 13.73 63.77 .32 - -- PEAK 4 731100 44.45 74.88 -29.55 59.39 36.78 13.73 65.77 @.32 -- PEAK

Remark: The unwanted signal at 6498.67MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E31 of E108



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-24 Date; 2025-05.24
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E32 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK BE 74 . PEAK T4
70, Fe— 70, '
T ﬂLW
1
2 NG oL 1 .
ok
350 350
1 1
Peak
452 U506 2 2 404 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg Pz dBuV/m dBuv/m  dB  dBuv  dB/m & B o dy
1 2498.18 53.95 74.00 -20.65 42.24 27.98 6.88 33.10 10.83 217 207 PEAK 1 246280 69,94 ------ ---e-- 58.54 27.64 6.86 33.13 10.83 217 207 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
0. r — AVG_BE_54 AVG_54
1 * B (AU ——
350 350
1 1
Avg
452 U506 77.2 2 404 2500 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto + RBW:1000.008kHz VB:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBV  dB/m  dB B o dy
1 2497.80 43.38 54.00 -10.79 31.59 27.98 6.88 33.10 10.83 217 207 AVERAGE 1 2462.80 62.83 ---- ---- 50.63 27.64 6.86 33.13 10.83 217 207 AVERAGE
TEL: 886-3-327-0868 Page Number : E33 of E108
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26

1225 1225

105, 105,

875 875

PEAK BE 74 PEAK T4
70 e 70,
i
5! . ! 5! ™ . " T i
[ . '
350 350
1 1
Peak
452 U506 77.2 24848 404 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2499.62 5479 74.00 -19.21 43.08 27.99 6.83 33.10 10.83 378 238 PEAK

PHz dBuV/m dBuv/m  dB dBV  dB/m  dB

B B o deg

1 246280 72,79 ------ ---e-- 61.44 27.68 6.86 33.14 10.83 378 238 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 4‘
[
T AVG_BE_54 AVG_54
52 52,
L
S P B R,
10 ]
1 1
Avg
452 U506 2 24848 404 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.100kHz SWT:Auto + RBW:1000.008kHz VB:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 244,69 43.38 54.00 -10.62 31.74 27.85 6.87 33.11 10.83 378 230 AVERAGE

Freq Llevel Line Margin Level Factor Loss Factor

PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB
1 262,080 65.36 ---- ---- 54,01 27.68 6.86 33.14

Factor Remark

10.03 378 238 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E34 of E108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509B

Pol. Horizontal Vertical
el (tBuvim) e 0254825 Lol ¢V Do 0254525
1 1
105.0; 1
. L
PEAK 74| PEAK_74]
0 n
6 51 VG 54
T PR o § st A S
ey ottt —
}wvww %, “
Peak K
11.
fl.
Avg
3000 5000. 9000, 12000, 15000, 18000 e m;mm;'m 1500 -
Frequency (MHz)
Site ¢ G3HILHY
Site o GCHLLHY Condition: PEAK_74 3n 91280 1620 240828 VERTICAL
Condition: PEAK_74 3n 91200 B1620 240828 HORTZONTAL
Linit Read  Ant Cable Presmp Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuV/m B/ dB dBw/ ds/n OB B 0B deg
MzdW/ndBW/n d8 B di/m B B @B o deg 1 492400 5266 74.00 -21.34 75.81 32.9 10.85 66.66 056 336 8 PEAK
1 49400 47.51 74.00 -26.49 69.85 32,99 10.85 66.66 .56 180 59 PEAK 1492400 43.46 54.00 -10.54 6581 32.90 10.85 66.66 .56 3B @ AVERMGE
149400 3012 5400 -14.88 6147 32,99 10.85 66.66 €56 100 59 AVERAGE 3656533 SL13 - G118 3549 1LI1 6497 032 108 168 PEMC
3 736,00 4482 7400 -20.98 5932 36,48 1379 65.85 8.9 - - PEAK 4 736,00 467 7400 -29.33 5997 3648 13.79 65.86 0.2 - PEM

Remark: The unwanted signal at 6565.33MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E35 of E108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509B

Pol. Horizontal Vertical
L ReIERE e e
1L i
1050 1
L]} L]
14.47G LUl 100
145G G 54 G 54
Avg o %
I, 1l
1un 1415, 14482, 14488, 14, 14500 1in 14475, 14482, 14488, 149, 1450
Frequency (Me) Frequency (WH)
Site o G3CHLLHY Site : G3CHLL-Y
Condition; AVG 54 3n 31260 41620 46628 HIRTZINTAL Condtion: AYG 5 3n 9120 1629 244828 VERTICAL
L ReIERE e e
1L i
1050 1
L]} L]
17.7G LUl 100
-18G K] N34
Avg o %
I, 1l
! 11760, 17820, 17880, 17940, 18000 1 11760, 17820, 17880, 17940, 18000
Frequency (Me) Frequency (WH)
Site o G3CHLLHY Site : G3CHLL-Y
Condition; AVG 54 3n 31260 41620 46628 HIRTZINTAL Condtion: AYG 5 3n 9120 1629 244828 VERTICAL
TEL: 886-3-327-0868 Page Number : E36 of E108

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK T4
70, 70,
. 1 rw “\,\\ o ; i " . X \ v——
350 350
1 1
Peak
310 336, 2. 414, 2440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBv dB/m  dB  dB B de PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2372.81 53.26 74.00 -20.74 42,49 27.28 6.77 33.22 10.82 389 337 PEAK 1 281280 68.54 ------ ---e-- 57.44 27.42 6.83 33.18 10.83 389 337 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
AVG_54
52 . \ 52, =
I E—
350 350
1 1
Avg
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto + RBW:1060.008kHz VB:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m 0B dBv dB/m  dB  dB B de PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2388.65 42.54 54.00 -11.46 31.62 27.29 6.80 33.20 10.83 389 337 AVERAGE 1 2412.80 68,95 ------ ------ 49.87 27.48 6.83 33.18 10.83 389 337 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E37 of E108



wamonise.  FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
1 PEAK T4
70, 70,
52, ! \\ . 5 71 . . e an
b e
350 350
1 1
Peak
310 336, 62 2368, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 237253 5415 74.00 -19.85 43.38 27.28 6.77 33.22 10.82 298 267 PEAK 1 2412.88 7152 ------ -ooe-- 60.44 27.48 6.83 33.18 10.83 298 267 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
/"«'M\ AVG_54
e L.
1 1\ b
350 350
1 1
Avg
310 336, 62 2388, 414, 2440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto + RBW:1060.008kHz VB:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.43 42,55 54.00 -11.45 31.63 27.29 6.80 33.20 10.83 298 267 AVERAGE 1 2412.80 63.81 ------ ------ 52.69 27.44 6.83 33.18 10.83 298 267 AVERAGE
TEL: 886-3-327-0868 Page Number : E38 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
4o Level (dBuvim) Date: 2025-05-25 1 LeveldBuVim) Date: 2025.05.26
1225 125
475 75
PEAK T4 PEAK 74
700! 70.0!
5! AVG 54 525 — N::’fff
5 T R i P,
[t Byt MWWWMWW " HWW WMJW”’W
Peak s
175 5
Avg

3000 6000, 9000 12000. 15000. 18000
Frequency (MHz)
Site + B3CHLL-HY
Condition: PEAK 74 3m 9126D 01628 248328 HORIZONTAL
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg
1 482408 47.76 74.00 -26.22 71.15 .44 10.42 66.74 .51 lee 71 PEAC
2 482408 38.32 54.00 -15.68 61.69 32.44 10.42 66.74 .51 le@ 7L AVERAGE

3000 6000, 9000. 12000 15000, 18000
Frequency (MHz)
Site + B3CHIL-HY
Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuwv dB/m B B B m deg
1 482408 51.95 74.00 -22.85 75.32 2.4 10.42 66.74 .51 lee 19 PEAK
2 482400 41.85 54.08 -12.15 65.22 32.44 10.42 6674 @.51 1ee 19 AVERAGE
3 643208 51.86 ------ ------ 68.76 34.76 12.76 64.99 8.4 180 167 PEAK

Remark: The unwanted signal at 6432MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E39 of E108




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17820, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E40 of E108

FAX: 886-3-327-0855




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
1 PEAK T4
70, 70,
! / ——
52, 7Y . b y
e -
350 350
1 1
Peak
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2381.37 54.48 74.00 -19.60 43.58 27.21 6.79 33.21 10.83 338 276 PEAK 1 283780 7123 ----on -ooees 50.92 27.68 6.84 33.16 10.83 338 276 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875

0,

1
7 AVG_54
e L.
| J 1|
350 350
1 1
Avg
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto + RBW:1060.008kHz VB:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.63 42.61 54.00 -11.39 31.68 27.38 6.80 33.20 10.83 338 276 AVERAGE 1 2437.80 63.86 ------ ------ 52,55 27.68 6.84 33.16 10.83 338 276 AVERAGE

TEL: 886-3-327-0868 Page Number : E41 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
70,
52. M " oy
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2487.15 53.74 74.00 -20.26 42,88 27.87 6.87 33.11 10.83 338 276 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
T AVG_BE_54
52!
. 1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 249276 43.56 54.00 -10.44 31.86 27.98 6.88 33.11 10.83 338 276 AVERAGE

TEL: 886-3-327-0868 Page Number : E42 of E108
FAX: 886-3-327-0855




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
! PEAK 74
70, 70,
52, ! A / 525 . " ot
350 350
1 1
Peak
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2387.34 53.39 74.00 -20.61 42.49 27.27 6.80 33.20 10.83 300 266 PEAK 1 243780 75.66 ------ ------ 64.35 27.68 6.84 33.16 10.83 308 266 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 1
f G54
e L.
1 J | -
350 350
1 1
Avg
310 23354 23608 23862 uns u31 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto + RBW:1060.008kHz VB:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 235,93 42,69 54.00 -11.31 31.97 27.28 6.74 33.24 10.82 380 266 AVERAGE 1 243780 67.24 ------ ---e-- 55.93 27.68 6.84 33.16 10.83 300 266 AVERAGE

TEL: 886-3-327-0868 Page Number : E43 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
70
\‘\\N‘ 1
52. . A e
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2493.26 5417 74.00 -19.83 42.47 27.98 6.88 33.11 10.83 300 266 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
——
o ™ AVG_BE 54
1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2488.28 43.43 54.00 -10.57 31.76 27.88 6.87 33.11 10.83 380 266 AVERAGE

TEL: 886-3-327-0868 Page Number : E44 of E108
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
1 Level dBuvim) Date: 2025-05-25 . Level (dBuvim) Date: 2025-05.26
1205 1225
10501 1050,
105.0)
815! 875
PEAK 74| PEAK 74|
700! "lﬂll
. . AVG 54 5 1 s VG 54
) 3 WWWMMWM LW‘,M/LW“{, b et o
(PR NIt ae gl ot
kLYl R
Peak s 15
3000 6000. 9000. 12000. 15000. 18000
Avg 3000 000, 9000, 12000 15000 18000 Frequency (MHz)
Frequency (MHz)
. Site + @3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 912D B1628_24A328 HORIZONTAL - - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg
Mz dBuv/n dBuv/m 08 dBw dB/m B B dB n  deg 1 4574.00 5430 74.08 -13.70 7713 3270 10.64 6678 0.53 100 13 PEAK
1 4874.00 49.35 74.00 -24.65 72.18 32.70 18.64 66.70 0.53 180 57 PEAC 7 4874.00 43.76 54.00 -10.24 66.59 3270 10.64 66.79 @.53 180 13 AVERAGE
2 474,08 48.45 54.80 -13.55 63.28 32.78 18.64 6670 0.53 100 57 AVERAGE 3 6498.67 53.89 ------ --oen 69.66 34.99 12,94 64,99 .49 180 163 PEAK
3 7311.00 44.45 74.80 -29.55 59.39 36.78 13.73 63.77 .32 -- PEAK 4 731100 43.49 74.08 -30.51 58.43 36.78 13.73 65.77 @.32 -- -- PEAK

Remark: The unwanted signal at 6498.67MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E45 of E108



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G N P EE
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E46 of E108

FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK BE 74 . PEAK T4
70, 70, r
R
M\M 1 "
5! — o 5! - _— - tbahoroit |
350 350
1 1
Peak
452 U606 2 2 404 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2488.87 53.86 74.00 -20.14 42,18 27.89 6.87 33.11 10.83 218 284 PEAK 1 2462.80 69.68 ------ ------ 58.28 27.64 6.86 33.13 10.83 218 204 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
S — AVG_BE 54 A6
L.
1 L ) O B——
350 350
1 1
Avg
452 U506 77.2 2 404 2500 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto + RBW:1060.008kHz VB:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2498.44 43,47 54.00 -10.53 31.76 27.98 6.88 33.10 10.83 218 284 AVERAGE 1 2462.80 61.78 ---- ---- 58,32 27.62 6.86 33.13 10.83 218 204 AVERAGE

TEL: 886-3-327-0868 Page Number : E47 of E108
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {#BVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK BE 74 1 PEAK T4
70, — 70,
\«. ! " L P
52! L gy ok
350 350
1 1
Peak
452 U506 2 2 404 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D @162 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2486.49 53.85 74.00 -20.15 42,20 27.86 6.87 33.11 10.83 320 236 PEAK 1 246280 72,82 ------ ---e-- 61.47 27.68 6.86 33.14 10.83 320 236 PEAK
- Lovel {#BVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 4‘
o R AV6_BE 54 A6
L.
1 Y ——
350 350
1 1
Avg
452 U506 77.2 2 404 2500 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.200kHz SWT:Auto + RBW:1060.008kHz VB:1.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2496.47 43.63 54.00 -10.37 31.92 27.98 6.88 33.10 10.83 320 236 AVERAGE 1 2462.80 65.26 ------ ------ 53.86 27.64 6.86 33.13 10.83 320 236 AVERAGE
TEL: 886-3-327-0868 Page Number : E48 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR550509B

Pol. Horizontal Vertical
. Level(dBuim) Date 2025.05.25 - LoveldBaim) Dte: 2025.05.26
1225 1225
105 01 1050
1050
075 875
PEAK 74| PEAK 74|
700! "!ﬂll
. ! 3 WWW“*WMWW MW&WW Hutart o B
“,,W WWWW EMW E”‘»’lﬁ’
Peak s 15
3000 6000. 9000, 1 15000. 18000
Avg 3000 6000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
) Site @ G3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 91280 01620 240828 HORIZONTAL - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg
Mz dBuV/m dBuv/n B dBuwv oB/fm 0B dB dB  om  deg 1 492400 52.03 74.00 -21.97 74.38 32.9 10.85 66.66 0.5 337 0 PEAK
1 492400 47.83 74.00 -26.17 70.18 32.9 10.85 66.66 ©.56 180 59 PEAC 7 4924.00 43.23 54.00 -10.77 65.58 32.9 10.85 66.66 @.56 337 @ AVERAGE
2 492400 38.53 54.80 -15.47 60.83 32.90 19.85 66.66 0.56 100 59 AVERAGE FR T R T — 69.01 35.49 13.11 64.97 .32 180 167 PEAK
3 7386.00 44.83 74.60 -29.17 60.13 36.48 13.79 65.86 0.29 -- PEAK 4 7609 44.11 7400 -29.59 59.41 36.48 13.79 65.85 0.9 - PEAK

Remark: The unwanted signal at 6565.33MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 E49 of E108




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G o
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency {MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E50 of E108

FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
4 PEAK T4
70, 70, !
52, ! /lfww " 71 . _ " e
e
350 350
1 1
Peak
310 336, 62 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 235,90 53.18 74.00 -20.82 42.46 27.28 6.74 33.24 10.82 307 337 PEAK 1 2412.80 69,84 ------ ---o-- 58.72 27.44 6.83 33.18 10.83 307 337 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
AVG_54
e L.
1 | | S R
350 350
1 1
Avg
310 336, 262, 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto + RBW:1000.008kHz VB:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2387.35 42.86 54.00 -11.14 31.96 27.27 6.80 33.20 10.83 387 337 AVERAGE 1 2412.80 6121 ------ ---e-- 50.09 27.44 6.83 33,18 10.83 307 337 AVERAGE

TEL: 886-3-327-0868 Page Number : E51 of E108
FAX: 886-3-327-0855



wamonise.  FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK T4
70, et R, 70,
. SN AN .
S8 T
350 350
1 1
Peak
310 336, 262, 2388, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2382.82 54.08 74.00 -20.00 43.17 27.22 6.79 33.21 10.83 291 268 PEAK 1 2812.80 73.38 ------ -omee- 62,28 27.42 6.83 33.18 10.83 291 268 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
/“’ “\ AVG_54
e L.
1 \ ISV DR Ay
350 350
1 1
Avg
310 336, 62 2388, 414, 2440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto + RBW:1000.008kHz VB:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2367.85 42.86 54.00 -11.14 32,89 27.28 6.77 33.22 10.82 291 268 AVERAGE 1 241280 6429 ------ --oe-s 53.17 27.44 6.83 33.18 10.83 291 268 AVERAGE
TEL: 886-3-327-0868 Page Number : E52 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol.

Horizontal

Vertical

1 Level(dBuim) Date: 2025-05-25 - Level (dBuvim) Date: 2025-05-26
1205 1225
1058 1054
815 875

PEAK. 74 PEAK 74|
:’e '9 70.0!

o AVG 54 5. JVGMJ‘

" “WMWWM Iinsn A bt
P by o AT Hﬁwﬁw L‘\W
Peak -
175 "
Avg
3000 6000, 9000, 1 15000, 18000
3000 6000. 9000. 12000 15000 18000 Frequency (MHz)
Frequency (MHz)
. Site + @3CHI1-HY
site o O3CHILHY Condition: PEAK 74 3n 91200 61620 240828 VERTICAL
Condition: PEAK 74 3m 9126D 01628 248328 HORIZONTAL - - -
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux  APos  TPos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg
1 482408 47.97 74.00 -26.63 71.34 2.4 10.42 66.74 .51 460 58 PEAK
2 4B24.08 38.35 54.00 -15.65 61.72 3.4 10.42 66.74 .51 @0 58 AVERAGE

1
2
3

Mz dBuv/m dBuv/m  dB dBuwv dB/m B B B m deg
4824.08 51.35 74.00 -22.65 7470 32.4 10.42 66.74 @.51 180 343 PEAK
4824.08 41.87 54.68 -12.13 65.24 32,44 18.42 66,74 @.51 180 343 AVERAGE
6432.80 5191 ------ ------ 68.81 34.76 12.76 64.99 8.4 180 167 PEAK

Remark: The unwanted signal at 6432MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E53 of E108



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G . A
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E54 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
1 PEAK T4
70, 70,
1 [
9] " 71 . S— Pt
e
350 350
1 1
Peak
310 23354 .8 uns 31 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2379.83 54.48 74.00 -19.60 43.63 27.28 6.77 33.22 10.82 338 275 PEAK 1 243780 71,85 ------ ---e-- 60.54 27.68 6.84 33.16 10.83 338 275 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
,/’" AVG_54
e L.
| J -
30 F R
1 1
Avg
310 23354 .8 uns u31 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto + RBW:1000.008kHz VB:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2379.98 42,78 54.00 -11.22 31.98 27.28 6.79 33.21 10.82 338 275 AVERAGE 1 283780 63.36 ------ ---o-- 52,85 27.68 6.84 33.16 10.83 338 275 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E55 of E108




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
0. A
1
52. ™
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2492.88 54.29 74.00 -19.71 42,59 27.98 6.88 33.11 10.83 338 275 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
| AVG_BE 54
52!
. 1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2489.29 43.71 54.00 -10.29 32,83 27.89 6.87 33.11 10.83 338 275 AVERAGE

TEL: 886-3-327-0868 Page Number : E56 of E108
FAX: 886-3-327-0855




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
! PEAK 74
70, Pllad! 0. -
; J e
6 52! : I
|
350 350
1 1
Peak
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 232118 53.19 74.00 -20.81 42.56 27.19 6.69 33.26 10.81 380 270 PEAK 1 243780 75.29 ------ -ooee- 63.98 27.68 6.84 33.16 10.83 308 270 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875

0,

K- G54
e L.
1 ) — ]
350 350
1 1
Avg
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto + RBW:1000.008kHz VB:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2355.89 42.87 54.00 -11.13 32,13 27.28 6.75 33.23 10.82 380 270 AVERAGE 1 243780 67.21 ------ ---e-- 55.99 27.68 6.84 33.16 10.83 300 270 AVERAGE

TEL: 886-3-327-0868 Page Number : E57 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
o et —
52. Aot 1
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2488.41 53.88 74.00 -20.20 42,13 27.88 6.87 33.11 10.83 380 270 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
[
o ™ AVG_BE 54
L 1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2489.67 43.71 54.00 -10.29 32,82 27.98 6.87 33.11 10.83 380 270 AVERAGE

TEL: 886-3-327-0868 Page Number : E58 of E108
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-05-25 - Level dBuim) Date: 2025-05.26
1225 1225
10501 10501
1050
s " PEAK T4
PEAK 74 704 =
00
AVG_54 2. 1 AGS4
[ e WMWW"’" MWW 3£l LWW
50 350
Peak 15
175
Avg 3000 5000, 000, 1 15000, 18000
3000 000 9000, 12000 15000, 18000 Frequency (W)
Frequency (MHz)
Site + @3CHIL-HY
Site + B3CHIL-HY Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL
Condition: PEAK_74 3m 9128D B1628 248828 HORIZONTAL .
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Real Ant Cable Preawp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark T T e e T T o o o T —

d8 dbw dB/m dB A8 dB m deg
1 4874.08 50.88 74.00 -23.12 73.71 3278 10.64 66.78 .53  leg
2 4B74.08 40.94 54.00 -13.66 63.77 3.7 10.64 66.78 .53  lee

58 AVERAGE

I

d5 dBw dB/m dB dB dB m deg

457408 53.41 74.60 -20.59 76.24 32,78 18.64 66.70 0.53 343 @ PEAK
457408 43.69 54.68 -10.31 66.52 32.7@ 18.64 66.70 0.53 343 @ AVERAGE
6498.67 53.28 ------ ------ 69.77 34.99 12.94 64.99 8.4 160 167 PEAK
7311.08 44.38 74.88 -29.62 59.32 36.78 13.73 65.77 @.32 - -- PEAK

Remark: The unwanted signal at 6498.67MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E60 of E108

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
PEAK BE 74 PEAK T4
70, 70,
"‘*'WMWM\
1
o b " T e
52! 52! Ao
350 350
1 1
Peak
452 U506 2 2 404 2500 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBV dB/m  dB  dB B de
1 243480 53.87 74.00 -20.13 42.24 27.84 6.87 33.11 10.83 217 202 PEAK 1 2462.80 69.27 ------ ------ 57.87 27.64 6.86 33.13 10.83 217 202 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70,
1
I AVG_BE_54 AVG_54
52 52,
. 1 IR
350 350
1 1
Avg
452 U506 77.2 2 404 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto + RBW:1000.008kHz VB:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBV dB/m  dB  dB B de
1 2499.84 43.69 54.00 -10.31 32,80 27.98 6.87 33.11 10.83 217 282 AVERAGE 1 2462.80 61.38 ---- ---- 49.98 27.64 6.86 33.13 10.83 217 202 AVERAGE
TEL: 886-3-327-0868 Page Number : E61 of E108
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26

1225 1225

105, 105,

875 875

PEAK BE 74 1 PEAK T4

F0.0k T, 70,

5 1 52 L g

" " oo oo Mk 2 X
Pt o A
350 350
1 1
Peak
452 U606 77.2 2 404 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2499.35 54,55 74.00 -19.45 42.86 27.98 6.87 33.11 10.83 329 235 PEAK 1 246280 7477 ------ -ooe-e 63.37 27.64 6.86 33.13 10.83 329 235 PEAK
- Level (dBuVim) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 4‘
o T AV6_BE 54 A6
1 * [
350 350
1 1
Avg
452 U506 77.2 2 404 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:1.500kHz SWT:Auto + RBW:1000.008kHz VB:1.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2489.32 43.71 54.00 -10.29 32.03 27.89 6.87 33.11 10.83 329 235 AVERAGE

PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB
1 262,080 65.35 ---- ---- 54,00 27.60 6.86 33.14

B o deg
10.83 329 235 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR550509B

Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-05-26 - Level (Vi) Date: 2025.05-26
1225 1225
1050 1050
105.0
815! 875
PEAK 74| PEAK 74|
70.0! "lﬂll
. - et
"l ! 3 g A apiara 4 b ottt s i
el s by, g I T e
“HWWWWM el EMWWW
Peak s 15
3000 6000. 9000. 1 15000. 18000
AVQ 3000 6000. 9000 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
. Site + @3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 912D B1628_24A828 HORIZONTAL - - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
- . MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg
Mz dBul/n dBuv/n  d8  dBw dB/n dB 0B dB  cm  deg 1432400 52.39 74.00 2061 7474 32.99 10.85 66.66 0.55 147 12 PEAC
1 4904.00 47.3) 74.00 -26.68 69.67 32.99 10.85 66.66 @.56 352 10 PEAC 1 4924.00 43.85 54.00 -10.15 66.20 32.90 10.85 66.66 0.5 147 12 AVERAGE
2 494,08 38,75 54.80 -15.25 61.19 32,99 18.85 6G.66 @.56 352 10 AVERAGE 3 6965.33 93,84 -ve-os coeoee 69.89 35.49 13.11 64.97 0.32 180 163 PEAK
3 7386.00 45.39 74.80 -28.70 6B.60 36.48 13.79 63.86 .29 -- PEAK 4 7386.00 44.62 74.88 -29.38 59.92 36.48 13.79 65.86 0.29 -- PEAK

Remark: The unwanted signal at 6565.33MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G e
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {MHz) Frequency {MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E64 of E108

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875 p
PEAK T4
70, ﬁ 70, =
& 1 ‘L\M\‘ - 52 - " o]
| S s
350 350
1 1
Peak
310 336, 262, 2388, 414, 440 1000 1400, 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2360.83 53.52 74.00 -20.48 42.77 27.28 6.76 33.23 10.82 389 335 PEAK 1 2812.80 77.46 ------ ------ 66.40 27.48 6.8 33.19 10.83 389 335 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 0. 1
(oo s
e L.
1 i O PR
30 F R
1 1
Avg
310 336, 62 2388, 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto + RBW:1060.008kHz VB:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2351.47 43.08 54.00 -11.00 32,28 27.28 6.74 33.24 10.82 389 335 AVERAGE 1 281280 68,32 ------ ---e-- 57.26 27.48 6.8 33.19 10.83 309 335 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
1
PEAK T4
70, n 70, =
1 f ]
52, 52! ;
it 4
350 350
1 1
Peak
310 336, 2. 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01200 @162 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2377.60 53.06 74.00 -20.94 42,27 27.28 6.78 33.21 10.82 299 266 PEAK 1 2412.80 77.28 ------ ------ 66.14 27.48 6.8 33.19 10.83 299 266 PEAK
- Level (dBuVim) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
70, 70, 1
AVG_54
- 1 \ - e
—
350 350
1 1
Avg
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto + RBW:1060.008kHz VB:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2389.82 43.07 54.00 -10.93 32,14 27.38 6.80 33.20 10.83 299 266 AVERAGE 1 281280 78,42 ------ ---e-- 59.36 27.48 6.8 33.19 10.83 299 266 AVERAGE
TEL: 886-3-327-0868 Page Number : E66 of E108
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-25 - Level (dBuvim) Date: 2025-05-26
1205 1225
875 815
PEAK. 74 - PEAK 74|
00
1
Y A y Www ey
——el S iy gaeete g st
1;..W WWWW"'W .‘.EA.‘W“J
Peak -
175 "
Avg
3000 6000. 9000. 12000, 15000. 18000 o . m'l'mmlency(ﬂliz;m . fai
Frequency (MHz)
. Site + @3CHI1-HY
site o O3CHILHY Condition: PEAK 74 3n 91200 61620 240828 VERTICAL
Condition: PEAK 74 3m 9126D 01628 248328 HORIZONTAL - - -
L Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux  APos  TPos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark

d8 dbw dB/m dB A8 dB m deg
1 482408 57.60 74.00 -17.60 86.37 32.44 10.42 66.74 .51 lee 59
2 4B24.08 47.70 54.08 -6.28 7189 2.4 10.42 66.74 .51 lee

59 AVERAGE

1
2
3

Mz dBuv/m dBuv/m  dB dBuwv dB/m B B B m deg
4824.08 58.38 74.0@ -15.62 8L.75 32.4 10.42 66.74 @.51 180 286 PEAK
4824.08 48.13 54.88 -5.87 71.50 32.44 18.42 66.74 @.51 180 286 AVERAGE
6432.80 51.29 ------ ------ 68.19 34.76 12.76 64.99 8.4 361 176 PEAK

Remark: The unwanted signal at 6432MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
14 . 47 G as AVG_M as AVG_M
~14.5G ORI O R S A IS ] S N VSOV VU IO DU AU AN
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site : O3CHLL-HY Site : O3CHLL-HY
Condition: AVG 54 3n 91260 01620 249328 HORTZONTAL Condition: AVG 54 3n 91260 81620 249328 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G b s s
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site : O3CHLL-HY Site : O3CHLL-HY
Condition: AVG 54 3n 91260 01620 249328 HORTZONTAL Condition: AVG 54 3n 91260 81620 249328 VERTICAL
TEL: 886-3-327-0868 Page Number : E68 of E108

FAX: 886-3-
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Level (dBuim) Date: 2025-05-26
1225 1225
105, 105,
875 875 f
PEAK T4
70, 70,
52, ! /fﬁ 71 b » M Whckigotnih|
— thanigrtgs
350 350
1 1
Peak
310 23354 .8 uns 31 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2363.72 53.58 74.00 -20.42 42.83 27.28 6.76 33.23 10.82 339 279 PEAK 1 2437.80 79.68 ------ ------ 68.37 27.68 6.84 33.16 10.83 339 279 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
1
70, 70,
M’J AVG_54
350 350
1 1
Avg
310 23354 .8 uns 31 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto + RBW:1060.008kHz VB:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2357.75 43.23 54.00 -10.77 32,49 27.28 6.75 33.23 10.82 339 279 AVERAGE 1 243780 7157 ------ -omee- 60.26 27.68 6.84 33.16 10.83 339 279 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
PEAK BE 74
70,
m
\h\\‘ 1
52. bkt 4, A TP hy
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2489.73 53.98 74.00 -20.10 42,21 27.98 6.87 33.11 10.83 339 279 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
\«N\, AVG_BE_54
52!
L 1
3,
1
Avg Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2495.65 44,16 54.00 -9.84 32.45 27.98 6.88 33.10 10.83 339 279 AVERAGE

TEL: 886-3-327-0868 Page Number : E70 of E108
FAX: 886-3-327-0855




saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875 1
J PEAK 74
70, 70,
1 R O
52, L 52! R _ o
350 350
1 1
Peak
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2379.58 53.63 74.00 -20.37 42.86 27.28 6.77 33.22 10.82 300 267 PEAK 1 243780 BL.96 ------ ------ 70.65 27.60 6.84 33.16 10.83 380 267 PEAK
- Lovel {tBUVIm) Date: 2025-05-26 . Lovel[4BuVIm) Date: 2025-05-26
1225 1225
105, 105,
875 875
1
70, 70,
IF’JJ AVG_54
e L.
1 J [ —
350 350
1 1
Avg
310 23354 23608 23862 uns 31 1000 1400. 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto + RBW:1060.008kHz VB:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 235115 43.28 54.00 -10.80 32.48 27.28 6.74 33.24 10.82 380 267 AVERAGE 1 243780 75.19 ----on -ooees 63.88 27.68 6.84 33.16 10.83 300 267 AVERAGE

TEL: 886-3-327-0868 Page Number : E71 of E108
FAX: 886-3-327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
L PEAK BE 74
70,
V\NM !
52. o
3,
1
Peak Blank
uin 4406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 2497.80 53.85 74.00 -20.15 42,14 27.99 6.83 33.10 10.83 380 267 PEAK
- Level (dBuVim) Date: 2025-05-26
1225
105,
875
70,
\“"’\' AVG_BE 54
52!
L 1
3,
1
Avg Blank
uin U406 4622 24148 g4 2500
Frequency (MHz)
Site + B3CHI1-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg
1 234,69 4494 54.00 -9.96 32.40 27.85 6.87 33.11 10.83 380 267 AVERAGE

TEL: 886-3-327-0868 Page Number : E72 of E108
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509B

Pol. Horizontal Vertical
.. Lol dBuli) Date 2025.05.25 - Lol Buvi) Dte: 2025.05.26
1225 1225
105 01 1050
1050
075 875
PEAK 74| PEAK 74|
700! "lﬂll
4 1
J 4 st i,
NI ey Pttt ] o
1[nww :54!
Peak s 15
3000 6000. 9000. 1 15000. 18000
Avg 3000 000, 9000, 12000 15000 18000 Frequency (MHz)
Frequency (MHz)
. Site + @3CHIL-HY
Site : B3CHIL-HY Condition: PEAK 74 3n 91260 G620 240828 VERTICAL
Condition: PEAK 74 3m 912D B1628_24A328 HORIZONTAL - - -
. Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- . MHz dBuV/m dBuV/m  dB B dB/m B B dB  m deg
Mz dBuv/n dBuv/m 08 dBw/ dB/m B B dB on  deg 1 4874.00 60.43 74.08 -13.51 83.3 3270 10.64 6678 0.53 180 157 PEAK
1 4g74.00 58.95 74.60 -15.85 8178 32.70 16.64 66.70 @.53 180 60 PEAC 1 487400 50.61 54.00 -3.39 73.44 3270 10.64 66.7@ @.53 100 157 AVERAGE
2 474,08 49.77 54.80 -4.23 T2.60 32.78 18.64 6670 0.53  l@@ 60 AVERAGE R L B A — 63.82 34.99 12,93 64.99 0.49 389 187 PEAK
3 7311.00 43.86 74.80 -30.14 58.89 36.78 13.73 63.77 .32 - PEAK 4 731100 43.43 74.08 -30.52 58.42 36.78 13.73 65.77 @.32 -- -- PEAK

Remark: The unwanted signal at 6498MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : E73 of E108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G L [FOPRUN SOOI VS ENUNY AU R U UV VOV VRN GRS AR NN AUV RO
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {MHz) Frequency {MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E74 of E108

FAX: 886-3-

327-0855



saronis. FCC RADIO TEST REPORT Report No. : FR550509B

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 2025-05-25 . Level (dBuim) Date: 2025-05-25
1225 1225
105, 105,
875 875
PEAK BE 74 ! PEAK T4
70, r“‘\\h — 70,
e ] \N
52 sl " PR ! 71 . X . ST » L i o it
v
350 350
1 1
Peak
452 U506 77.2 2 404 2500 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 01280 1620 248828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2498.90 5436 74.00 -19.64 42,65 27.98 6.88 33.10 10.83 367 360 PEAK 1 2462.80 76,38 ------ ------ 64.84 27.78 6.86 33.13 10.83 367  36@ PEAK
- Level (dBuVim) Date: 2025-05-25 . Level (dBuim) Date: 2025-05-25
1225 1225
105, 105,
875 875
70, 70, 1
mw\/,\ AVG_BE_54 AVG_54]
52 ] 52,
2 T e
350 350
1 1
Avg
452 U506 77.2 24848 404 2500 1000 1400. 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 01628 24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto + RBW:1060.008kHz VB:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2489.32 44,18 54.00 -9.82 32,50 27.89 6.87 33.11 10.83 367 360 AVERAGE 1 2462.80 69.81 ---- ---- 58.35 27.78 6.86 33.13 10.83 367  36@ AVERAGE

TEL: 886-3-327-0868

Page Number : E75 of E108
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR550509B

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-25 . Level (dBuim) Date: 2025-05-25
1225 1225
105, 105,
875 875
1
PEAK BE 74 PEAK T4
70, "M\\ — 70, =
M\"m/
! .
52. Y y— e st e 52. . A Lt e
350 350
1 1
Peak
452 U506 77.2 24848 404 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D A1620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.608kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBV dB/m  dB  dB B de
1 2492.67 5425 74.00 -19.75 42,55 27.98 6.88 33.11 10.83 480 233 PEAK 1 2462.80 77.28 ------ ------ 65.74 27.78 6.86 33.13 10.83 488 233 PEAK
- Level (dBuVim) Date: 2025-05-25 . Level (dBuim) Date: 2025-05-25
1225 1225
105, 105,
875 875
70, 70, 1
AVG_BE_54 AVG_54
INIVA 1 . ; _
Lo I
350 350
1 1
Avg
452 U506 2 24848 404 2500 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG_54 3m 9128 A1620 240828 VERTICAL
+ RBW:1000.008kHz VBW:2.200kHz SWT:Auto + RBW:1060.008kHz VB:2.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 248450 44,87 54.00 -9.93 32.44 27.84 6.87 3311 10.83 480 233 AVERAGE 1 2462.80 69.57 ---- ---- 58,11 27.78 6.86 33.13 10.83 480 233 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FR550509B

Pol. Horizontal Vertical
.. Level B} Date: 2025.45.25 Lol gEuim) Dee: 2025.05.26
1225 1225
075 875
PEAK 74| PEAK 74|
700! = 700 ]
! AVG_54] 5 AVG_54]
525 - 4 ISRy b e (el
3 s s Tt S
gt Lol
o it s
Peak s 15
AVQ 3000 6000, 9000. 12000, 15000. 18000 3000 000- m'r"me"cy IHHZ: 2000 15000. 18000
Frequency (MHz)

Site + B3CHIL-HY
Condition: PEAK 74 3m 912D B1628_24A328 HORIZONTAL

Freq Level Line Margin Level Factor

Linit Read  Ant Cable Preamp
Loss Factor Factor
d dbuw dB/m B dB
1 492408 57.31 74.00 -16.69 79.66 32.99 10.85 66.66
2 492400 48.82 54.80 -5.18 71.17 32,90 10.85 66.G6
3 7386.00 45.26 74.00 -28.74 68.56 36.48 13.79 65.86

A APos  TPos

Remark
B o deg
0.5 leg 61 PEAK
8.5  lee 61 AVERAGE
8.29 - -- PEAK

Site + B3CHIL-HY
Condition: PEAK 74 3m 91260 B1628_240828 VERTICAL

Linit Read  Ant

Freq Level Line Margin Level Factor

MHz dBuv/m dBuv/m  dB  dBuv  dB/m
4924.00 61.78 74.00 -12.22 84.13 32.9
4924.00 50.35 54.0@ -3.65 72.7@ 32.98
6365.00 52.53 ------ ------ 68.57 35.49
7386.68 44.89 74.88 -29.11 6@.19 36.48

I

Cable Preamp

Loss Factor Factor

Aux  APos  TPos

Remark
B o deg
8.56 186 155 PEAK
8.56 180 155 AVERAGE
8.32 1ee 178 PEAK
8.29 -- -- PEAK

Remark: The unwanted signal at 6565MHz can be ignored as it falls within the non-restricted band and
meets the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E77 of E108



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509B

Pol. Horizontal Vertical
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G Lo R SV N AR RPN AN AN AN AN A
350 350
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
Date: 2025-05-25 Date; 20250525
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G
350 350
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {MHz) Frequency (MHz)
Site @ GCHLL-HY Site 1 O3CHLL-HY
Condition: AVG 54 3n 91200 01620 249828 HORZZONTAL Condition: AVG 54 3n 91280 0162 246828 VERTICAL
TEL: 886-3-327-0868 Page Number : E78 of E108

FAX: 886-3-

327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR550509B

Pol. Horizontal Fundamental
- Lovel {tBUVIm) Date: 2025-05-25 . Lovel[4BuVIm) Date: 2025-05-25
1225 1225
105, 105,
875 875 i
PEAK T4
70, f’\r 70, =
" w N ) TN .
v 1 i
350 350
1 1
Peak
310 336, 2. 2388, 414, 440 1000 1400, 800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: PEAK BE_74 3m 012D 1620 248823 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SHT:Auto + RBW:1000.000kHz VB:3000.60BkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2376.56 53.45 74.80 -20.55 42,66 27.28 6.78 33.21 le.e2 118 73 PEAK 1 2412.80 79.59 ------ --oe-- 68.53 27.48 6.8 33.19 10.03 118 73 PEAK
- Lovel {tBUVIm) Date: 2025-05-25 . Lovel[4BuVIm) Date: 2025-05-25
1225 1225
105, 105,
875 875
1
70, 70,
( AVG_54
e L.
1 i -
350 350
1 1
Avg
310 336, 2. 414, 440 1000 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI1-HY Site + B3CHII-HY
Condition: AVG_BE_54 3m 91260 B1628_24828 HORIZONTAL Condition: AVG_54 3m 912D @162 240828 HORTZONTAL
+ RBW:1000.008kHz VBW:2.480kHz SWT:Auto + RBW:1000.008kHz VB:2.400kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m  dB  d8 B o deg PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 2385.81 43.58 54.80 -10.50 32,63 27.25 6.80 33.21 le.e3 118 73 AVERAGE 1 2412.80 71.88 ------ ---e-- 60.82 27.48 6.82 33.19 10.03 118 73 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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